ST W ol

ESI-2000IER DIGITAL INVERTER GENERATOR

ENERGY STORM
ES| 20001

2205 Industrial Park Road
Van Buren, AR
72956

www.lifanpowerusa.com
(866) 471-7464



ESI-2000IER DIG
INVERTER GENE




20-1 20-2

4

II II
[
——

-5 20-1 30-5 204 307

o=

2011. 05,17




S/N Part No. Description Qty S/N Part No. Description Qty
1 |7501 152 Engine 1 22-4 Gasket 1
2 109010337 Gasket of muffler 1 22-5 109040246 plastic bubble 1
3 [911079 Ignition coil 1 22-6 [70211 Top cover 1
4 103050223 M6x20 Hex flange 2 22-7 103050808 M3X12 crosshead 4

bolt screw (stainless)
5 (09010352 Tension disc for 1 23 (09010341 Recoil start assem- 1
stator bly (red)
6 103030135 M3X8 crosshead 2 24 (03050221 Mo6x12 Hex flange 3
screw bolt
7 109080019 Sponge sheath for 1 25 1090935 Battery box 1
for ignition coil 26 | 09040291 Fuel cap 1
8 [60024 Stator for 120V 1 27 (09010376 Fuel filter net 1
9 03050211 M5x30 Hex flange 2 28 09040293 Sheath of fuel tank | 1
bolt 29 |09040292 Fuel tank Iron) 1
10 [61013 2Kw EYVZheti . 1 30 103080204 10mm stainless steel | 1
assembly (withou fastener
gear ring) 31 |09020141 Outlet hose of fuel | 1
11 09040252 Rubber blanket for 4 tank
fan 32 03080202 7mm stainless steel | 1
12 |1 03060118 M12x1.25 Hex 1 fastener
TSR T g:zgfz n;llt — 1 33 |04170104 Rubber gasket for 1
r ffywhe fuel tank
14 109010340 Clutch 1 34 09070212 Protecting coil 2
15103050221 lg’lixu Hex flange | 2 35 03050320 M4X16 self-tapping | 2
0
16109020246 ﬁ_‘ﬂ;berfheath‘for 1 36| 03050339 X2 coshend |32
igh voltage wire SCIEW
17 109010347 Fan cover L 3709010373 Fuel tank support 1
18103050201 gli"m Hexflange | 3 38 [71020 2KW Inverter as- 1
0 sembly for 120V
19 Btaﬁrtle for recoil 1 39 03050129 M8x25 Hex flange | 4
starter
19-1 |09040223 Bafﬂ.e assembly for 1 40 | 09040228 221(; 4
recoil starter 41 [ 03050207 M5x12 Hex flange 2
19-2 |1 03040124 Retainer for recoil 1 bolt
—Ope 42 [ 03030116 M5 spring cushion | 2
20 (03050339 i\é[iXWIZ crosshead 1 13 103030121 M5 gasket >
21 {03050319 ST4X12 self-tap- 2 44103050520 Sffjvm self-tapping | 2
ping screw (black)
72 75081 Hamdpump subas- ] 45 103060133 M6 Hfzx flange nut 8
sembly 46 09010396 Chassis 1
22-1 170212 Handpump base 1 47 1901018 Voltage regulator 1
22-2 [ 09040251 Rubber blanket of 1 48 103050222 M6x16 Hex flange 1
handpump bolt
22-3 | 09040244 Spring of handpump | 1 49 | 09010399 Absorber (long) 2




S/N Part No. Description Qty S/N Part No. Description Qty
50 (09010395 Absorber (short) 2 58-20 [ 03080152 spring 1
51 (09010315 Paper gasket for 3 58-21 | 09020117 Step motor 1

carburetor 1 58-22 | 03050347 M3x8 Hex flange 2
52 (09010319 Rubber blanket 1 bolt (group)
53 |[76118 Coupling flange for 1 58-23 09020120 Wedge 1
carburetor 58-24 | 03050350 M4x12 Hex flange 2
54 (03050361 M6x25 Hex flange 2 bolt (group)
bolt 58-25 | 09010323 Step motor base 1
55 103030124 M6 gasket 2 58-26 | 03070111 Cotter 1
56 03030228 MS6 spring cushion 2 58-27 109010326 Damper adjuster 1
57 103050241 M6x25 Hex flange 2 body
bolt 58-28 | 03050803 M3x6 Hex flange 1
58 |[7536 Carburetor assembly [ 1 bolt (group)
58-1 [04180304 Connecting bend for | 1 59 103080203 8mm stainless steel 1
carburetor fastener
58-2 109010316 Paper gasket for 1 60 |09040137 Inlet hose of carbu- 1
carburetor 2 retor
58-3 (09010379 2KW Carburetor 1 61 103080203 8mm stainless steel 1
(apply to CARB, fastener
EPA) 62 09010157 Fuel filter 1
58-4 |03050319 ST4X12 self-tap- 3 o3 Left case assembly 1
ping screw (black) 63-1 |03050128 M4X16 crosshead | 1
58-5 109010353 Air filter drawer 1 screw (stainless)
58-6 109010332 Sponge 1 63-2 03030141 M4 gasket (stainless) | 1
58-7 103050228 M6x70 Hex flange 2 63-3 | 09071015 Fuel valve switch 1
bolt 63-4 | 09040201 Left case 1
58-8 (09010355 Oil bearing sponge 1 63-5 109020116 Fuel valve 1
>89 109010354 Tension disc 1 63-6 | 0305023 M4.8X16 self-tap- | 1

58-10 | 03050387 ST3X10 self-tapping | 1 ping screw (stain-
screw (stainless) less)

58-11 | 03050316 ST3.5X12 self-tap- 7 63-7 109020247 Vacuum pump 1
ping screw (stain- 63-8 03080202 7mm stainless steel | 1
less) fastener

>8-12 109010330 Air filter cover 1 63-9 [09020233 Inlet hose of vacu- | 1

58-13 | 09020234 Connecting pipe of 1 um pump
air filter 63-10 | 03080203 8mm stainless steel | 1

58-14 | 03050135 M3x8 Hex flange 2 fastener
bolt (stainless) 63-11 | 03080212 9mm stainless steel 1

58-15 [ 09010118 Connecting bend of 1 fastener
air filter 63-12 [ 03050323 M4.8X16 self-tap- | 2

58-16 (09010329 Air filter 1 ping screw (stain-

58-17 103060119 M3 Hex flange nut 2 less)

58-18 | 09010317 Paper gasket for 1 63-13 109040255 Connecting pipe of 1
carburetor 3 handpump

58-19 (09070411 Damper adjuster 1 63-14 | 03080203 8mm stainless steel 1

assembly

fastener




S/N Part No. Description Qty S/N Part No. Description Qty
63-15 [ 03080203 8mm stainless steel 2 73 (03050339 M5X12 crosshead 1
fastener screw
63-16 | 09020140 Snorkel 1 1 74 | 68145 Top maintanence 1
63-17 [ 03080203 8mm stainless steel 1 cover
fastener 75 03060207 M5 Hex flange nut 6
63-18 | 09040251 Outlet hose of car- 1 76 Right case assembly 1
buretor 76-1 109040202 Right case 1
63-19 | 03080202 7mm stainless steel 1 76-2 09070153 Nut 1
fastener 76-3 | 03050147 M5x8 screw 1
64 103050353 MS5X30 crosshead 6 76-4 1090914 Backplate for recoil 1
screw(group) starter
65 | 68132 Side maintanence 1 76-5 109070152 Nut 1
et 77 03060114 M5 nut 4
66103050907 ?ffﬁ?stzﬁ:};:)ad 2 78 | 03080204 ;Ortnm stainless steel | 1
astener
67 (03050380 i\(/:[fﬁ crosshead 2 79 109020142 Snorkel 2 ]
68 109040203 ;ziz conntcting ] 80 103080212 ?gl;; Ztramless steel 1
; 81 (09040278 Maintenence cover 1
69 |68141 ﬁég:fteerrl}e,nce cover 1 of oil alarm
20103050320 M4.2X16 self-tap- ] 82 109040230 Wind collect cover 1
ping screw (stain- 83 (03050201 M5x16 Hex flange 1
less) bolt
71 Control panel as- 1 84 109010364 Right fan cover 1
sembly 85 103051001 Me6x25 Hex flange 2
71-1 Indicator 1 bolt
71-2 AC protector 1 86 (03030228 M6 spring cushion 2
71-3 Key locker 1 87 103030124 M6 gasket(black) 2
71-4 Metel panel 1 88 [7538 Muftler assembly 1
71-5 Indicator cover 1 88-1 [03050135 M3X8 crosshead 2
71-6 Parallel signal con- 1 screw(group)
nector cover 88-2 109010333 Flame screen 1
717 Remote control 1 88-3 (09010397 Muffler (with accel- 1
indicator erant)
71-8 Switch for remote 1 88-4 103020243 Gasket 1
control 88-5 | 76122 Exhaust mainfold 1
71-9 AC sockets 1 (with gulp valve)
71-10 Parallel signal con- 1 88-6 [03030125 M6 gasket(black) 2
nector 88-7 103030228 M6 spring cushion 2
71-11 Parallel socket 1 88-8 (03050357 M6x20 Hex flange 2
71-12 Power switch 1 Screw
71-13 Econ switch 1 88-9 (09080140 Gasket for gulp 1
72 03050371 M4.2X13 self-tap- | 7 valve
88-10 | 09040289 Nozzle of gulp valve 1

ping screw (black)




S/N Part No. Description Qty S/N Part No. Description Qty
88-11 [ 09080140 Gasket for gulp 1 110 |[09020222 Connecting pipe of 1
valve carbon canister 1
88-12 [ 09080139 Gulp valve 1 111 [09020222 Connecting pipe of 1
88-13 [ 03050360 M6x16 Hex flange 2 carbon canister 2
screw 112 | 03080212 9mm stainless steel 1
88-14 103030228 M6 spring cushion 2 fastener
88-15 | 03030125 M6 gasket(black) 2 113 103060207 M5 Hex flange nut 1
88-16 | 03050356 M5x16 Hex flange 2 114 ]09070154 Start motor 1
screw 115 (03050211 M5x30 Hex flange 2
88-17 | 03030116 M5 spring cushion 2 bolt
88-18 | 03030126 M5 gasket(black) 2 116 09080098 Relay 1
89 |03050163 M6x30 Hex flange 1 117 09070329 Ribbon for battery 1
SCrew 118 09070155 Battery 1
90 [03050206 M5x8 Hex flange 2 119 Respiratory pump 1
bolt 119-1 | 09070186 Respiratory pump 1
91 109040224 fixed plate 1 119-2 | 09090084 Respiratory pump 1
92 09040205 Air outlet cover 1 support
93 103050339 M5X12 crosshead 6 119-3 | 03050339 M5X12 crosshead 2
screw screw
94 109010344 Fan cover 1 119-4 | 03080203 8mm stainless steel 1
95 (03050201 M5x16 Hex flange 4 fastener
bolt 119-5 | 04180301 Connecting pipe of 1
96 | 09080010 Exhaust fan 1 check valve 1
97 103060204 M10x1.25 Hex 1 119-6 | 03080203 8mm stainless steel 1
flange nut fastener
98 109010345 Fan shell 1 119-7 Check valve assem- 1
99 03050386 ST4X12 self-tap- 6 bly
ping screw 119-8 | 03080203 8mm stainless steel 1
100 [03060133 M4 gasket 2 fastener
101 109040203 Case conntcting 1 119-9 | 04180302 Connecting pipe of 1
plate check valve 2
102 109010343 Left fan cover 1 119- | 03080202 7mm stainless steel 1
103 | 09040283 Carbon canister 1 10 fastener
support 1 119- | 09070409 Throttle cable 1
104 [03050201 M5x16 Hex flange 2 1
bolt 120 103050230 M6x30 Hex flange 1
105 |09040282 Carbon canister 1 SCTEW
106 109040234 Carbon canister 1 121 |09070403 Remote receiver 1
support 2
107 [ 03050207 M5x12 Hex flange | 2 L I FA ~ 2205 Industrial Park Road
bolt Van Buren, AR
108 03030203 $mm stainless steel | 2 p DWE n 72956
fastener
109 (03030204 10mm stainless steel [ 1

fastener

www.lifanpowerusa.com
(866) 471-7464



